INNOVATION
IN WATER
SINGAPORE

An R&D publication of PUB,
Singapore’s National Water Agency

June 2016 | Volume 8

_ g
@ . . _“ ey
. . - v L
PG o
winh™ f}g f:, 5 4 =
: 25 ey 'iﬁﬁ"?&i‘f !Q:'h« "ﬁfﬁ nﬁ? w, "



Thank you for picking up the latest edition of Innovation in Water | Singapore.
We hope you will enjoy reading about some of the latest, cutting-edge water
research carried out in Singapore.

PUB, Singapore’s National Water Agency, welcomes research collaborations
that are in line with our mission: to ensure an efficient, adequate and sustainable
supply of water.

Opportunities for collaborative research abound for partners in the water and
related industries, universities, and research institutions (local and overseas)
[...]
technologies; desalination and water reuse; sludge
and brine management; automation and robotics;
watershed management; water quality analytics and
water distribution.

Reflecting PUB’s relentless drive for new and innovative
solutions, three new focus areas were also recently
added to the R&D roadmap, namely: groundwater and
underground caverns for water storage and water facilities,
decentralised water treatment technologies to optimise
land use, and industrial water technologies to meet the
challenges of industrial water management.

Building a global hydrohub

Beyond managing the water loop in Singapore, PUB plays
a key role in nurturing the development of the local water
industry, which has become a global hub for some of the
most advanced and innovative water research across the
entire water value chain. The complexity of water issues
often requires close collaboration with partners both
locally and globally - including governments, international
organisations, research institutions and industry players -
to foster strong and mutually beneficial networks.

It is in this spirit of sharing that the Singapore International
Water Week, a biennial water conference which facilitates
dialogue and learning among policymakers, water experts
and industry leaders on global water issues, challenges
and solutions, was conceived. PUB also facilitates sharing
of experiences through hosting visits to its facilities,
organising workshops for training and knowledge
exchange, and collaborating with like minded water
utilities and organisations on R&D.

To this end, PUB has signed memorandums of
understanding with various partners over the vyears,

including agreements with Korea Water Resources
Corporation on the collaboration in smart water grids,
water quality monitoring, green energy and water
treatment processes; Asia-Europe Meeting (ASEM)
Water Resources Research and Development Centre on
knowledge exchange and sharing of best practices in water
quality management and energy recovery; VCS Denmark
to accelerate the sharing and creation of solutions,
specifically in the areas of used water technology and
operations, energy reduction and climate adaptation;
and SUEZ on three projects in used water treatment,
stormwater management and automated meter reading.

PUB, together with related partner agencies, also facilitates
product development and offers financial incentives
to encourage the early adoption of new technology by
end-users. Private sector companies can test their new
technologies on-site at PUB’s various facilities, comprising
water treatment plants, water reclamation plants, NEWater
factories, used water and water supply networks, reservoirs
and waterways, all under actual operating conditions, a key
step for the eventual application and commercialisation of
these technologies. Stakeholders are also given financial
and technical support for their activities.

Today, 180 local and international water companies,
alongside more than 20 research institutes, create a
dynamic water landscape in Singapore. In all, around
14,000 jobs have been added, and close to $$2.2 billion in
value add have been created for the local economy in the
past 10 years.

Thus far, Singapore’s technology-forward philosophy and
investments in R&D have enabled the country to develop
a world-class, innovation-driven water industry. As PUB
continues to invest in innovation and use science and
technology to address its challenges, it will be able to turn
what seems impossible into endless opportunity.



FEATURE | INDUSTRIAL WATER SOLUTIONS

Jurong Island is home to more than 100 petroleum,
petrochemical, specialty chemical and supporting

companies. About a tenth“of Singapore’s water demane-==

now comes from there, almost all of which is met by PUBwws=— == '_."l
supplying various grades of water.-To'meet projected futg;,e--

demand, PUB is supporting new ideas and technologiesin

the area of Industrial Water Solutions (IWS).

The landscape of IWS in Singapore

By 2060, homes will make up just 30% of Singapore’s water
demand, with the non-domestic sector, which includes
industries, using the rest. Managing industrial use of water
is thus a priority, especially as Singapore also hosts water-
intensive businesses such as petrochemicals, electronics
and pharmaceuticals.

Globally, the industrial sector is the second-largest
consumer of water behind agriculture. Its efforts towards
water sustainability are crucial - in particular, implementing
effective water and used water treatment technologies, as
well as being open to innovative technical solutions and
strategies can increase the efficient use or reuse of water
in industrial processes. For example, reducing evaporative
losses through alternative cooling methods and recycling
treated effluent are two potential areas where innovative
industrial water solutions can be applied to reduce
water use. Other potential areas for innovation include
tapping waste heat for energy-saving seawater desalting
technologies, as well as using alternative sources of water
(i.e. seawater) for cooling.

To ensure that future demand for water can be met,
PUB has been encouraging the industrial sector to look
for innovative solutions to reduce costs and improve
water sustainability and management. Economically,
Singapore’s IWS sector is also fast-growing (at about 10%
a year) and presents business opportunities for water
companies here in supplying ultra-clean water, or water
treatment solutions.

Water use on Jurong Island

Industries on Jurong Island contribute to about 10%
of Singapore’s daily water demand. A small fraction of
Jurong Island’s water demand is also met by privately
owned desalination plants on Jurong Island. Most of the
water used by these industries is lost to evaporation or
discharged to the sea as treated effluent.

It is estimated that about 40% of water demand on Jurong
Island is used in cooling towers that transfer process waste
heat to the atmosphere through evaporation. Of this,
about half of it cannot be recovered.

Seawater cooling, which involves removing unwanted
process waste heat with seawater through a difference in
temperature between two heat exchangers, can be used
as an alternative water source for these cooling towers.
Although these systems use substantially more water as
the water is not recirculated, seawater cooling reduces
energy consumption considerably as the seawater only
needs to be screened before use, compared to the
more energy-intensive water reclamation process that is
necessary to produce NEWater. With industries located
close to the sea, less energy is also required to use
seawater as the cooling medium, in contrast to NEWater
which has to be piped in.

Efforts to encourage water sustainability on
Jurong Island

To ensure that water demand on Jurong Island continues
to be met even as industry water use increases,
PUB supports the development of innovative water
technologies from its infancy to commercialisation. Novel,
promising technologies are funded in a coordinated
manner so that there is holistic development in both
the technical and commercialisation aspects of
technology implementation.

PUB has been soliciting new ideas and technologies
in the domain of IWS, with the aim of improving water
management to achieve water sustainability. Projects
supported by PUB focus on the development and
demonstration of innovative technologies, approaches
and ideas capable of reducing water consumption
(potable water, NEWater and/or industrial water)
in industries.



INDUSTRIAL WATER SOLUTIONS | FEATURE

Ongoing IWS projects in Singapore

Today, there are several ongoing IWS projects
in Singapore that are aimed at developing and
demonstrating technologies that can help reduce water
consumption for industries.

Mitsubishi Heavy Industries-Asia Pacific (MHI-AP)
is exploring the use of seawater for cooling, to take
advantage of the abundance of seawater surrounding
Jurong Island. This can potentially reduce the company’s
consumption of NEWater, which can be diverted for
other uses.

Seawater cooling can be adopted in a once-through
process, or in an evaporative cooling system such as
a cooling tower. The latter is more environmentally-
friendly, particularly when adopted in a network system
in industrial areas. MHI-AP’s cooling tower solution
integrates a water intake structure, eliminating the need
for a large intake chamber in an already land-constrained
area. The company cited the potential to extend seawater
cooling to other end users to reduce NEWater demand

© Mitsubishi Heavy Industries-Asia Pacific

Fig. 1: MHI-AP’s seawater cooling tower system, currently in
operation in Indonesia

and eliminate outage risks if overall operation costs can
be optimised, as well as the possibility of implementing
similar projects in different sectors on Jurong Island, or in
other industrial estates abroad (Fig. 1).

A private refinery on Jurong Island plans to treat effluent
water from its existing used water treatment plant at
a water recycling plant currently under construction
(Fig. 2),and reuse the treated water in its refinery. The plant
will be able to treat 2,000-2,500 cubic metres of water
daily using flat sheet ceramic membranes and a two-stage
reverse osmosis process to remove suspended solids, oil,
grease and other contaminants from the treated used
water (Fig. 3). This facility would reduce the company’s
NEWater consumption by 2,000 cubic metres a day and
increase its water recycling rate from the current 18%
to 41%.

Wafer fabrication company GlobalFoundries is also
hoping to reduce its NEWater consumption by 10%
through water saving, water recovery and reuse measures.
The manufacture of semiconductor integrated circuits

© Meiden Singapore Pte Ltd

Fig. 2: A 3-dimensional model of the refinery’s effluent
treatment plant



FEATURE | INDUSTRIAL WATER SOLUTIONS

ETP

DAF

v

To NEWater header,

105 m3/h
ChemicL)I:}
Secondary

Clarifier

Biotreater

ETP effluent,
210 m3/h

Anoxic
Zone
Aeration
Zone
Degassing
Zone

Ceramic
MF

vy

~105 m3/h Brine/Chemical
treatment effluent to sewer

ETP
Effluent

Mixed Liquor

A

Return Activated Sludge

ETP API )
Discharge Flocculation
ETP API Sump E-Tank Tank
ETP 1‘1
Influent 4,[ g
Coagulation
) Tank
Cooling
STP API Tower
1stFlush
Sump
STP
Coagulation
STP 1t Train Tank DAF
STP 8
Influent STP API W
Discharge STP
STP 2™ Train Sump Flocculation —T

Tank

STP

Fig. 3: Process flow of the refinery’s effluent treatment plant

L

Fig. 4: GlobalFoundries’ pilot-scale treatment system for its

used water stream

Fig. 5: Pilot-scale ion exchange system used by
GlobalFoundries

© GlobalFoundries, Nanyang Technological University

© GlobalFoundries, Nanyang Technological University

ﬁ-_. Final
Effluent
ETP & STP

Combined
Chamber

involves multiple steps and complex sequences that
require large amounts of ultra-clean water, and a solution
to recover water from semiconductor used water streams
would result in cost savings for the company.

The company is currently working with the Nanyang
Environment and Water Research Institute (Nanyang
Technological University) and PUB to develop a pilot
water recycling plant that uses a multimedia filter,
activated carbon filter, and reverse osmosis to remove
total organic carbon, suspended solids, ions and other
impurities from the used water stream (Fig. 4), and a
more cost-effective ion exchange system for another
stream of water with low total dissolved solids (Fig. 5).
Going forward, the team will focus its efforts in a full-
scale water reclamation system that will be constructed
based on the optimised process configuration and test
results gathered.

By understanding the water needs of the various
industries, we can thus promote innovative technologies
and water audits to make their facilities and manufacturing
processes more water-efficient. This would contribute
to achieving long-term water sustainability and grow
Singapore’s thought leadership in this field globally,
contributing to its position as a leading global hydrohub.



JAGADISH CV. | PEOPLE IN WATER RESEARCH

People in water research

Mr Jagadish C.V.

CEO of Systems on Silicon
Manufacturing Company (SSMC)

Mr Jagadish CV. was appointed CEO of Systems on
Silicon Manufacturing Company (SSMC), a joint venture
between the Taiwan Semiconductor Manufacturing
Company and NXP Semiconductors, in December

2006. He graduated with a first class honours
bachelor’'s degree in Electronics & Communication
from the National Institute of Engineering Mysore,

India, and completed the International Executive
Program by INSEAD Management School, France. He
has worked extensively in business development and
the semiconductor industry, and is a member of the
NXP Semiconductors operations management team.
Mr Jagadish has been the Deputy Chairman of the
Singapore National Quality Award Governing Council
and Power Quality Advisory Panel since 2007. He
has also been the Vice Chairman of Semiconductor
Equipment and Materials International, Singapore
Regional Advisory Board since 2010; and Deputy
Chairman of the PUB Water Network since 2015.

Water resilience for competitiveness

| distinctly remember walking to the river in my village
to fetch drinking water and drawing from the well in the
early stages of my life. These humbling experiences have
deeply ingrained in me a strong appreciation for our
world’s natural resources and a bigger perspective of
water which is our national asset today.

As with all companies in the semiconductor wafer
fabrication industry, having a consistent supply of
good quality water is of vital importance to SSMC'’s
manufacturing process. Even a slight contaminant
at a part per billion level could penetrate through the
purification process and be harmful to the delicate micro
devices. Today, SSMC’s manufacturing processes require
a daily water usage equivalent to 6,500 4-room Housing
Development Board flats, and up to 130,000 cubic
metres of consistently good quality water per month.

In 2002, SSMC became the first company to use NEWater
for wafer manufacturing when it was introduced as
a source of water supply in Singapore. It was a bold
step towards water sustainability and conservation,
and one that has paid off for us. As a supply of high-
grade, ultra-clean water, we have found NEWater to be
of better quality for industrial use. It also removed our
need to further treat tap water to meet wafer fabrication
standards, thus saving on maintenance costs. There has
been no trade-off involved and we were able to achieve
a healthy and meaningful return on investmentwithin a
few years.

Environmental conservation as a corporate
social responsibility

SSMC is committed to the conservation of our
environment. This is a corporate social responsibility, and

© Systems on Silicon Manufacturing Company

| believe that efforts have to start at the top, which then
cascade down to other levels in the organisation.

My belief is that switching to NEWater alone is not
enough, and we need to look at ways to further reduce
our water consumption. Our water recycling facility
currently recycles NEWater 3.5 to 4 times before it is
discharged, and we hope to increase this rate to 6 times.
Other water conservation initiatives include reusing used
water, optimising flow rates, and commissioning a new
plant to recycle used water.

SSMCalso believes strongly that environmental awareness
starts from young, and has adopted three schools to
promote environmental consciousness among youths. In
addition, SSMC has adopted Lorong Halus Wetland since
2012 and conducts Active, Beautiful, Clean (ABC) Waters
Learning Trails to share information about the area with
the public.

Industrial water sustainability

With our efforts, SSMC’s water consumption per wafer
produced has fallen over the years, while our water
reclamation rate has grown from 50% to 80% between 2011
and 2015. This has yielded an annual reduction of about
1 million cubic metres of water since 2003. SSMC remains